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Test Report

IR (Applicant): B BB BT R A R A
Wenzhou Kangdun Medical Technology Co.,Ltd
Huik(Address): HFT B T S AT TR BB 87-150 2 (W Riksz WA AR B

M 9# % 8] ) No.87-159, Xincheng Gaoke Road, Longgang City,
Wenzhou, Zhejiang, China (No.9 Workshop In Zhejiang Dongda
Industrial Co., Ltd.)

EUF B & B 45 B 2 P IR -

The following sample(s) was/were submitted and identified on behalf of the client as:

FEan B KN95 FiF 08 (h5) (FEEH)
(Product name): KN95 Protective Mask (small size)(non-medical)
A2 (Model):; KD-S01

#lli% B (Manufacturer): R B iR

Hbhk(Address): Same as the applicant

BT (Classification):  KN95

FaiE 38

(Sample quantity):

HE s H #

(Sample Received Date): Y210

T 0 3R 1)

(Testing, Pefiod); 2020-11-10~2020-11-12
PHEER (Test Requirement):
REEPER, &I GB2626-2019 Tt fA#HT #5451 B MR .

According to the requirement of the client, the test item(s) of the sample is according to the standard
GB2626-2019.
RULRMITTE: HS% TR Test Result(s)/ Test Method: Please refer to the following page(s);

HiZ: @ ﬁzq?zf

H #: 2020-11-13
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is: 1/F, Building E, Fenda Science Park, Sanwei Community, Xixiang Street,
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KPR (Test Result(s)) :
ir-oal S - i RER SHER | EmsR
Serfopied) Standards) (Test Requirements) (Test results) {(Comment)
ARTUALERFE M AR.
1# 99.29%
2# 99.49%
3# 99.43%
4# 99.55%
5# 99.54%
1.3 R F S AR R - 6# 99.52%
Particle Detection with particle of T# 99.58% Fa
filtering goeesa 2013 sodium chIZride: 8# 99.49% Pass
efficiency KN95 =95.0% o# 99.56%
10# 99.55%
11# 99.46%
12# 99.57%
13# 99.57%
14# 99.59%
15# 99.54%
i ] KRAALEF S AR.
Inhalation resistance 16# 116 Pa
2 FFIRBH Ay <
Breathing | GB2626-2019 b i 176 {SN12Pg &
resistance RESBH A RFALFERE S AR Pass
Exhalation resistance 18# 103 Pa
<210 Pa 19 | 107 Pa
Ffid(Remark):

“TRAEZ T ER, OO SRR S AT R

Only the specimen of “A.R.” has been tested, which is according to the requirement of the client.

Shenzhen NTEK Testing Technology Co., Ltd. | Address: 1/F, Building E, Fenda Science Park, Sanwei Community, Xixiang Street,
Bao'an District, Shenzhen 518126 P.R.China. | Tel: +86-755-36995508 | Fax: +86-755-36995505http:/mwww.ntek.org.cn
Complaint Tel: +86-755-36995510 | Complaint E-mail: complaint@ntek.org.cn




NTEKILG

RE%HS: S20110903401B B3I IM
Report No.: $20110903401B page 3 of 3

R BH Sample photo(s):

B (Fig).1

E(Fig).2
*¥xkdf £ LE R (End of Report)****
T Bk TR A B R A B AR RS RS ZREE S 75 ARENTEK PHAE,
AR ER AR Y, ZRPRUEMBEMMEEEEZYE, FLRBAMT. BRI EARES] RS R
%, FLBWEARMTF. (The test report is effective only with both signature and specialized stamp, the
result(s) shown in this report refer only to the sample(s) tested. Without written approval of NTEK, this
report can’'t be reproduced except in full. The laboratory is not responsible for the authenticity of the
sample information provided by the customer; The laboratory is not responsible for any deviation of

results due to methods/standards provided by the customer. )
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